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3505-5677-5776-3654

TEST REPORT

1. N0 :  CT20-145408E
2. Client
O Name :  Saint-Gobain Isover Korea
O Address : 70, Bugokgongdan 1-gil, Songak-eup, Dangjin-si, Chungcheongnam-do, Korea
3. Date of Test : 2020.12.15 ~ 2021.01.29
4. Use of Report : Quality Control
5. Test Sample : Weatherproof 33[48 k]
6

. Test Method
(1) KS L 9102:2014

7. Test Results
1) Weatherproof 33[48 k]

Test Item(s) Unit Test Test Results Remark Loc.
Method
density kg/m' (1) 48
Thermal Conductivity[Mean temperature : 20 C] W/(m-K) (1) 0.033
= A
Thermal Conductivity[Mean temperature : 70 C] W/ (m-K) (1) 0.041
Thermal Shrinkage c (1) 430

3 Specimen Thickness : 50 mm

3% Location
A : 78, Yangcheong 3-gil,Ochang-eup,Cheongwon-Gu,Cheongju-Si ,Chungbuk,Korea

————— End of Report ———

. . Tested By ) Technical Manager
Affirmation 4” :
Name : Soon Hyun, Lim ﬁ'hﬂ’“ Name : JUN SIK SEO 5‘”4'

This report is accredited by KOLAS.
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test

results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this

test report can be checked on KCL website(www.kcl.re.kr).
The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme,

which signed the ILAC-MRA.

2021.01.29

Korea Conformity Laboratories President Yoon, Kap Seok /ﬁwn, kaffwk

Accredited by KOLAS, Republic of KOREA

Result Inquiry : 73, Yangcheong 3-gi |,0chang-eup,Cheongwon—-Gu,Cheongju-Si ,Chungbuk,Korea 82-43-210-8932

Page 1 of 1

TQP-12-01-02(1)




